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RTRRER R E L, BhEPpPEBLEEEPBERA N T (The following samples was/were submitted and
identified by/on behalf of the client as) :

A% % 4% (Sample Description) :  SUPER CHIP DIODE AND BRIDGE

A9 (Style/Item No.) :  CD0805, CD1206, CD1408, CD2320, CD3220 SERIES
Ytk B #1 (Sample Receiving Date)  :  2008/06/09

)X A M) (Testing Period) : 2008/06/09 TO 2008/06/16

A4 K (Test Results) : HART—HE (Please refer to next pages).

Svn-Jyh Chen

Shinjyh Chen [/ Asst. Manager
Signed for and on behalf of
SGS TAIWAN LTD.

Chemical Laboratory - Taipei

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company’s findings
at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and
offenders may be prosecuted to the fullest extent of the law.

LB R R ) AR /A F | Chemical-Taipei 33 WuChyuan Road, Wuku Industrial Zone, Taipei County, Taiwan /13 L % T 3418 TUHERE 3357 t + 886 (02)2299 3279 f+ 886 (02)2299 3237 www.sgs.com

Member of the SGS Group (SGS SA)



SGS

AR mE
Test Report

BOURNS INC.

A5 (No. )

: CE/2008/62094B H #(Date) : 2009/01/20

1200 COLUMBIA AVE., RIVERSIDE, CA 92507, USA

B2 & K (Test Results)

) 3X 284z (PART NAME) NO.1

SUPER CHIP DIODE AND BRIDGE
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MRRE Sl MR % onit | Gevero)
(Test Items) (Unit) (Method) (MDL) NO.1

B % / Halogen %-#BS EN 14582:2007, VA#ET R ik

AMR, R, %, BmEE. / Vith

reference to BS EN 14582:2007.

Analysis was performed by IC

method for F, Cl, Br, I content.
B % () / Halogen-Fluorine mg/kg |%#BS EN 14582:2007, AT & ¥k 50 256
(F) (CAS No.: 014762-94-8) PR AEE. / With reference to BS

EN 14582:2007. Analysis was

performed by IC method for

Fluorine content.
B % (#£) / Halogen-Chlorine mg/kg | %F#BS EN 14582:2007, VA&ETF R 1k 50 241
(Cl) (CAS No.: 022537-15-1) MHTA S E. / With reference to BS

EN 14582:2007. Analysis was

performed by IC method for

Chlorine content.
B % (V&) / Halogen-Bromine mg/kg | %F#BS EN 14582:2007, VA&EF & H1k 50 n.d.
(Br) (CAS No.: 010097-32-2) S AT 4AE. / With reference to BS

EN 14582:2007. Analysis was

performed by IC method for Bromine

content.
B % (&) / Halogen-Iodine (I) mg/kg | %F#BS EN 14582:2007, VA&ETF R 1k 50 n.d.
(CAS No.: 014362-44-8) 5}$ﬁﬂ@€?§%. / With reference to BS

EN 14582:2007. Analysis was

performed by IC method for Iodine

content.
THH| T EHH / Phthalates
AEK—_VE;—THE / DBP (Dibutyl % AR KA FEN 14372 @ 2004, VAAHA 0.003 n.d.
phthalate) (CAS No.: 000084-74- Rk # Az, / With
2) reference to EN 14372 : 2004.

Analysis was performed by GC/MS.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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ARAR #h AR % Zﬁﬁf (Rfii £)
(Test Items) (Unit) (Method) (MDL) NO.1

MR —_WE—R I8 / DINP (Di- % AR KA FEN 14372 @ 2004, VAAHA 0.01 n.d.
isononyl phthalate) (CAS No.: RMR /B BRI 2. / With
028553-12-0) reference to EN 14372 2004 .

Analysis was performed by GC/MS.
ME-_FTEH— (2-C,hATH)E / % AR S FEN 14372 : 2004, R AAR 0.003 n.d.
DEHP (Di- (2-ethylhexyl) R MR/ B EEA 2. / With
phthalate) (CAS No.: 000117-81- reference to EN 14372 2004 .
7) Analysis was performed by GC/MS.
AR —_WEE— R K8 / DIDP (Di- % AR KA FEN 14372 : 2004, VAAHA 0.01 n.d.
isodecyl phthalate) (CAS No.: R MR/ B EEA 2. / With
026761-40-0) reference to EN 14372 2004 .

Analysis was performed by GC/MS.
ARR—VER—IE¥E / DNOP (Di- % AR S FEN 14372 : 2004, R AAR 0.003 n.d.
n-octyl phthalate) (CAS No.: RMR /B EEA 2. / With
000117-84-0) reference to EN 14372 2004 .

Analysis was performed by GC/MS.
ARRK—_WEL TES X VES / BBP % AR S FEN 14372 : 2004, R AAR 0.003 n.d.
(Benzyl butyl phthalate) (CAS R Mk /E AR Z . / With
No.: 000085-68-7) reference to EN 14372 2004 .

Analysis was performed by GC/MS.

izt (Note) :
1. mg/kg = ppm

2. n.d. = Not Detected (ﬂiﬁ?ﬁi)
3. MDL = Method Detection Limit (77 #={8:24:R4E)
4

"---" = Not Conducted (8]’ H)

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.
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B & 4547428 / Analytical flow chart of halogen content

1) AlRXAEB : EF4% / Name of the person who made measurement: Tin Lan
2) @K & FA :5k%HE [ Name of the person in charge of measurement: Troy Chang

Tl U
Sample pretreatment/separation

'

R o S
Weighting and putting sample in cell

!

TSR T
Oxygen Bomb/Absorption

!

ﬁrfﬁ I AR/
Dilution to fixed volume

!

B R AT RA AT/
Analysis was performed by IC
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THEEF| 2 %428 / Analytical flow chart of phthalate content

1) @RXAEH : %4899 / Name of the person who made measurement: Andy Shu
2) AR B EFA 3% [ Name of the person in charge of measurement: Shinjyh Chen

BRI/ |
Sample pretreatment/separation

'

Hedh FERUIR A & A FE IR
(%# 7 % US EPA 3540C) /
Sample extraction by soxhlet method
(Reference method US EPA 3540C)

!

HEBUR IR GEIHFE |
Concentrate/Dilute Extracted solution

'

RABRATH R |
Analysis was performed by GC/MS

'

#4% / Data
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